wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
M“level(dmvml 4o Level (dBuVim)
1225 1225
1
105, /\fw( 105,
875 a7
0 = MJ T e I e T I —Ln AR
52, 1 ,
btttk A " TR 5. — e
3. 28 (e " MMWWMWMMM‘ i
17. 1
Peak
5350 5308. 5404, 5542, 5590
Frequency (Miz) 1000 0. 3400, 4600, 5800, 7000
Frequency (WHz)
Site + @3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3m 9126D-02204 248620 HORIZONTAL Site -z B3CHIS-Y
- RBA: 102D, 00BkHz V3000 0AkH: SHT:Auto Condition: PEAK(UNIT) 3m 9126D-82294 240620 HORTZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 544144 47.86 74.00 -26.14 43.27 3200 B.61 36.82 0.0 104 43 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546136 46.71 68.20 -21.49 42.09 32.82 8.62 36.82 .08 184 43 PEAK 1 5380.00 18821 ------ ------ 183.39 3.8 B8.63 36.81 0.0 1e4 43 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

125 125
105 105 1

s [, s
0.0 /

70.0

AVG_54
L I &
1 Jﬂ J

2 —" 15, LM_H_M_
30 350 PE———
17! E
Avg
5350 5308, 5446, 5404, 5542, 5590 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.76 37.59 54.60 -16.41 32.97 3282 8.6 36.82 .8 led 43 AVERAGE 1 5568.00 161.84 ------ ------ 97.02 3308 8.63 36.8L 0.0 le4 43 AVERAGE

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
ALY
815
700 h PEAK_BE(UNI). B3
b
% v Ui i b b A4 i)
350
17!
Peak Blank
5570 5609, 5648, 5687, 5726, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5728.73 47.15 68.20 -21.85 4L.41 3376 8.77 36.79 oG.e@  led 43 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-137 of 233
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Vertical Fundamental
aglevel (B . Level(Buvm)
1225 1225
103, 105, !
875 a5
00 = W(»N Tt S ] o S L L EAR(UNI!
52!
1 o e L s 5 |l I bl
o prInen.
3. 25 (ke oy ek
17. 1
Peak
5350 5398. 5404, 5542, 5590
Frequency (MHz) 1000 20, 340, 4500, 5800, 7000
Frequency (MHz)
Site  : @3CHIS-HY )
Condition: PEAK_BE(UNIT) B3 3m 9126D-02204 248620 VERTICAL Site -z B3CHIS-Y
- 1B 1080.060kFz VBW: 309 . 006kHz SHT: Auto Condition: PEAK(UNIT) 3n 9126D-02294 240620 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 534,80 45.71 74.00 -28.29 41.88 32.89 8.57 36.83 e.ee 3% 352 PEAK Mz dBuV/m dBui/m  dB BV dB/m A8 A8 B om  deg
2 5463.52 45.25 68.20 -22.95 40.62 32.83 8.62 36.82 Q.08 356 352 PEAK 1 5380.00 185.18 ------ ------ loe.36 33.08 B8.63 36.81 0.0 3% 352 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105
10! 10! 1
s m s
0.0 j 70.0
AVG_54
Rl AJJJ L.
340 : e 350 —“““‘—’J s
.,_:-.—:M-____v"'""'w
17! E
Avg
5350 5308, 5446, 5404, 5542, 5590 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.92 36.29 54.60 -17.71 31.67 3282 8.6 36.82 0.8 356 352 AVERAGE 1 5568.00 98.45 ------ ------ 93.63 33.08 8.63 36.8L 0.8 356 352 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
700 W - CEAK, BE(UNI. BY
52! t
KA T Y NIRRT PR
350
17!
Peak Blank
5570 5609, 5648, 5687, 5726, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5757.59 47.78 ©68.20 -20.42 41.92 33.85 G8.80 36.79 0.8 356 352 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-139 of 233

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
25 i sbiondion o Zla 05 R bbb, £ i
|t bbbt “* oAbl hof
30 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1ll68.08 45.51 74.00 -28.49 51.38 38.66 12.38 57.74 0.91 - -- PEAK 1 1ll60.08 46.13 74.00 -27.87 51.92 38.66 12.38 57.74 0.91 - -- PEAK
2 1674p.08 46.77 68.20 -21.43 51.15 38.16 15.32 58.82 0.9% - -- PEAK 1 16740.08 46.64 68.20 -20.56 51.82 38.16 15.32 58.82 0.9 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 L e e et M A
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G . —— e e B Bt . e S
Av
9 115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
N ‘W“\
75 875
1y Ly PEAK DB L0 I B NNTIS LA BRI
7 nl,‘w‘;w " s v 52, W oo
e
. e sepetmisrestmat
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5727.28 65.56 68.20 -2.64 59.83 3375 8.77 36.79 G.e@ 360 4@ PEAK 1 5708.00 167.53 ------ ------ 181.88 33.71 B8.74 36.80 @.00 300 48 PEAK
4o Level (dBuVim)
1225
105 1
875
70.0
AVG_54
L.
|
350
R
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 160,95 ------ ------ 95.30 3371 8.74 36.80 0.8 360 4B AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
s /WMWWN\“ o
875 4 875
" Moy - PEAK BE(N.B) i | B 1 W T I —Ln EAK(OM)
2. A, .
LT R A
b b A MMWMM ik
2 - " Bl
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 572510 63.00 68.20 -5.20 57.27 3375 8.7 36.79 Q.08 360 330 PEAK 1 5708.00 165.70 ------ ------ loe.es 33.71 B8.74 36.80 0.0 360 330 PEAK
4o Level (dBuVim)
1225
105
10! q
875
70.0
AVG_54
L.
e |
350
I R ——
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 98.30 ------ ------ 92.68 33.68 8.74 36.80 0.8 360 330 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
525 f 7 525 T
I i bk g, Ak (I " T sipr
IIHI 380!
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11460.08 47.87 74.00 -26.13 52.94 39.80 12.53 57.50 0.92 - -- PEAK 1 11460.08 46.62 74.00 -27.38 51.69 39.80 12.53 57.52 0.9 - -- PEAK
2 17108.08 47.71 68.20 -20.49 52.58 38.18 15.39 59.31 0.9 - -- PEAK 1 17100.08 47.29 68.20 -20.91 52.16 38.18 15.39 59.31 @.95 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-144 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
== R i 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G 35'9 hi e oreeie ™ T ) 35.!.' e, MM%MWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY

Condition: AVG 54 3n 91200-02294 240620 HORTZONTAL

Condition: AVG 54 3n 91200-02294 240620 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 128
105 1
10! /A 105,
815 IJ 875!
0 B f T e N e IT I ——Ln AR
% 7 gttt 52!
Mo shoy . " AT ke e
35, R T ot A iy
17. 1
Peak
5350 5426. 502. 5578. 5654, 5730
requency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHIS-HY .
Condition: U-NII-2C 3n 91200-02294 240628 HORTZONTAL Site -z B3CHIS-Y
- R 1000.000KHz VB 3008, 00kHz SNT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg B E———.
1 542448 46.04 74.00 -27.9 41.46 3200 B.61 36.83 0.00 100 37 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546058 45.45 68.20 -22.75 49.83 3182 B.61 36.82 0.09 180 37 PEAK 1 5728.00 186.72 ------ ------ 101.62 3373 B.76 36.79 0.00 169 367 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
10! 10! 1
75 875
0.0 } 70.0
/ﬂ AVG_54
Rl L.
35, ! ——F—”’J - e
350 350 o
17! E
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 249620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.82 35.93 54.60 -18.87 31.31 32.82 8.6 36.82 Q.08 160 387 AVERAGE 1 5728.00 100.34 ------ ------ 94.63 3374 8.76 36.79 0.8 160 387 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal

Fundamental

. Level (dBuVim)

0 UNLC|
M

350

Peak Blank

510 5758, 5902, 5050

5806, 5854,
Frequency (MHz)

Site + B3CHIS-HY
Condition: U-NII-2C 3m 9120D-02294 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5878.48 48.27 68.20 -19.93 41.79 3431 8.94 36.77 0.8 180 387 PEAK

TEL : 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5459.44 35.82 54.60 -18.18 31.26 32.82 8.6 36.82 .8 316 @ AVERAGE

Pol. Vertical Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 128
103, 105,
875 M a7
0 L ﬂ‘a i o e T Bamnlia| AN
52,
g 9‘1%‘ 2...“ At Reobind b b 52 " b
2 . " .MWMNWW T
17. 1
Peak
5350 5426. 502. 5578. 5654, 5730
requency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 VERTICAL Site -z B3CHIS-Y
- R 1000.000KHz VBI: 3008, 009kHz SNT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg N EEEEEEEE—————.
1 543,86 45.70 74.00 -20.30 4111 32.00 B.61 36.82 0.0 316 0 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.31 44.93 68.20 -23.27 40.29 3134 B.62 36.82 Q.09 316 @ PEAK 1 5728.00 18477 ------ ------ 99.67 3373 B8.76 36.79 .80 316 @ PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! 1
75 I,W\ 875
0.0 / 70.0
/‘p[ AVG_54
Rl L.
35, 1 -‘—F’JJ-/J 36 |
350 350 —
17! E
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 240628 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5728.00 98.89 ------ ------ 92.38 3374 8.76 36.79 0.e@ 316 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

0. U-NIL2C]
700 ! v\\w\w
52!

350

Peak Blank

510 5758, 5902, 5050

5806, 5854,
Frequency (MHz)

Site + B3CHIS-HY
Condition: U-NII-2C 3m 91200-02294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5902.45 48.41 68.20 -19.79 41.83 34.39 8.9 36.77 @.e@ 316 @ PEAK

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 L] ] —— H
AVG_54 AVG_54
525 525 7 - )
ettt - e M et Tk b . A i b 4 ML, Jaahdy M
350 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11448.08 46.79 74.00 -27.21 51.85 38.% 12.55 57.49 0.9 - -- PEAK 1 11440.08 46.68 74.00 -27.32 51.74 38.% 12.55 57.49 0.9 - -- PEAK
2 17168.08 46.82 68.20 -21.38 51.57 38.16 15.42 59.28 0.9 - -- PEAK 1 17160.08 46.50 68.28 -20.70 51.25 38.16 15.42 59.28 @.95 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-150 of 233
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 D T I I I 350 e AR
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G ul - S e . - ||
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_5500MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
700 - 700 PEAK(UNI)
1
52‘5 52‘5 W
350 0
175 174
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.60 55.41 74.00 -18.59 50.79 3202 6.62 36.82 0.0 180 32 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.52 6472 68.20 -3.43 60.08 32.34 B.62 36.82 @.00 180 382 PEAK 1 5500.00 109.21 ~----- --=--- 164,51 3298 8.6 36.82 .00 180 302 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 7 52.5
350 350,
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.92 45.38 54.60 -8.70 40.68 32.82 8.6 36.82 0.8 180 382 AVERAGE 1 5508.00 162.71 ------ ------ 95.61 32.99 B.62 36.82 0.80 180 302 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4N0920E

30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_5500MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
700 b 100 PEAK(UNI)
1
. 52‘5M
350 0
175 174l
Peak
55 i 5414‘F,eque,,cy :M“Z)ws‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545768 55.80 74.00 -18.20 5118 3202 6.62 36.82 0.00 206 55 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.68 65.53 68.20 -2.67 60.89 32.34 §.62 36.82 .08 286 55 PEAK 1 5508.00 189.59 ------ ------ 1p4.89 3298 B8.62 36.82 0.0 206 55 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.76 44.61 54.80 -9.39 39.99 32.82 8.6 36.82 0.0 206 55 AVERAGE 1 5508.00 162.41 ------ ------ 97.71 32.99 8.6 36.827 0.00 206 55 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report

No. : FR4ANO920E

Pol. Horizontal Vertical
1 HLde&NJm) 1 HLwel{dBﬂWm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
7 A L] | ] [ 70— LA L] | | — [
AVG_54 AVG_54
525 ] ] T 95 7
et b o 5 5 R o . W
30 30
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 1400, 13600, 15800. 18000
Frequency {WHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK(UNLT) 3m 9120D-82294 248620 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-02294 248628 VERTICAL
Vode i 30 Vode i 30
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11600.09 45.82 74.60 -28.13 51.82 38.71 12.28 57.89 .99  --  -- Peak 1 11600.09 46.06 74.00 -27.94 52.86 38.70 12.28 57.89 @.91  -- - Peak
2 16500.00 47.69 68.20 -20.51 5149 38.26 15.31 8.3 @97 -~ -- Pk 1 16500.00 46.49 68.20 -2L.71 50.29 38.26 15.31 8.3 @97 -~ -- Pk
TEL : 886-3-327-0868 : C1-154 of 233

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4NO920E

Pol. Horizontal Vertical
! 45Lwel{dﬂu\!!m) i 45Lt}\rel{dﬂu\mn)
1215 125
T4 15
100 00
14.47G W H e &
515 = 515 =
~14.5G
kil o A A b et s 30
Avg
115 115
1470 1476, 14482, 14488, 145, 14500 1470 1476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site 1 3CHIS-HY Site @ 30HIS-HY
Condition: AVG 54 3n 91200-02294 240620 HIRTZONTAL Condition: AUG 54 3n 91200-2094 249620 VERTICAL
lode 3B lode ;30
! 45Lwel{dﬂu\!!m) i 45Lt}\rel{dﬂu\mn)
1215 125
T4 15
100 00
17G G 54 G54
515 515
~18G
30 -quvwwmwﬂ Bl wwwvwwwmm
Avg
115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 16000
Frequency {MHz) Frequency (MHz)
Site 1 3CHIS-HY Site @ 30HIS-HY
Condition: AVG 54 3n 91200-02294 240620 HIRTZONTAL Condition: AUG 54 3n 91200-2094 249620 VERTICAL
lode 3B lode ;30

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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31

Mode Band Edge

U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial_26/0RU _5500MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050, 1050
87.5 875!
700 T 700 PEAK(UNI)
525 525
Lt pth ApA " S
350 350
175 174l
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5457.84 66.86 74.00 -7.14 62.24 3202 B.62 36.82 0.0 180 33 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5468.08 58.87 68.20 -18.13 53.45 32.82 8.6 36.82 .08 180 33 PEAK 1 5508.80 113.36 ------ ------ 198.68 32.88 8.62 36.82 0.0 180 33 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
4 AVG_54
52.5 52.5
10 e mr“/_,_/_,,sf——/f‘-’j
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000KHz VBW:0.620kHz SWT:Auto + RBH:1000.000kHz VBI:0.620kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.36 50.89 54.60 -3.11 46.28 32.81 8.6 36.82 .8 160 33 AVERAGE 1 5508.00 168.43 ------ ------ 183.74 32.89 .62 36.82 @.00  lo@ 33 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-156 of 233
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31

Mode Band Edge

U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial_26/0RU _5500MHz

ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
700 . 700 PEAK(UNI)
1o
525 525
[ T
3.0 350 M
175 174
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545768 58.43 74.00 -15.57 53.81 3282 6.62 36.82 0.0 300 0 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5470.08 55.37 68.20 -12.83 50.73 3134 B.62 36.82 Q.00 360 @ PEAK 1 5500.00 109.48 ------ ------ 16471 3289 B.60 36.82 0.8 360 @ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 !
87.5 875
0.0 70.0
AVG_54
52.5 1 52.5
%0 mﬁ_/ﬂ/—/“j
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000KHz VBW:0.620kHz SWT:Auto + RBH:1000.000kHz VBI:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.00 45.95 54.60 -8.85 41.33 3282 8.6 36.82 .08 360 @ AVERAGE 1 5508.00 164,20 ------ ------ 99.51 32.89 B.62 36.827 0.00 360 0 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-157 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

32
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial_52/37RU _5500MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
700 700 PEAK(UNI)
12
N | v ” WWMWMJ
i b ] PUFRTLIR IR TP FE W
350 w0
175 174l
Peak
55 i 5414‘F,eque,,cy :M“Z)ws‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.28 57.62 74.00 -16.38 53.00 3202 6.62 36.82 0.0 121 33 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5464.48 58.84 68.20 -18.16 53.41 32.83 §8.62 36.82 Q.08 121 33 PEAK 1 5508.80 11197 ------ ------ 187.28 32.89 B8.62 36.82 0.0 121 33 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
52.5 ] 52.5
—
350 350,
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBI:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5459.92 44,81 54.80 -9.99 39.39 32.82 8.6 36.82 . 121 33 AVERAGE 1 5508.00 165.86 ------ ------ 181.17 32.89 B.62 36.82 6.0 121 33 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920E
32
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial_52/37RU _5500MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0) 1
87.5 875!
700 700 PEAK(UNI)
2
525 1 525
bl Aipionibot i i e Peen il wmmwww
0 | M
175 174l
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.80 47.34 74.00 -26.66 42.72 3202 6.62 36.82 0.0 100 119 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5461,52 52.93 68.20 -15.27 43.31 3182 B.61 36.82 0.09 180 119 PEAK 1 5500.00 103.83 ------ ------ 99.14 32.89 8.6 36.82 @.08 188 119 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 i
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1 I —
350 MM_/\/_,,__M—-—/“)
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000KHz VBW:0.620kHz SWT:Auto + RBH:1000.000kHz VBI:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5459.28 39.10 54.60 -14.99 34.48 32.82 8.6 36.82 Q.08 160 119 AVERAGE 1550800 97.71 ------ ------ 93.62 32.89 B.62 36.82 0.8 16@ 119 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920E
33
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial_106/53RU _5500MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
700 [ 100 PEAK(UNI)
1
525
: i s | N MW Lt apnrpbbbn e
350 30
175 174l
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.12 5211 74.00 -21.89 47.49 3202 6.62 36.82 0.0 100 20 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5479.08 62.53 68.20 -5.67 57.89 32.84 8.6 36.82 .08 180 20 PEAK 1 5508.00 188.53 ------ ------ 163.84 32.89 B8.62 36.82 0.0 160 20 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
: ]
350 350
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000KHZ VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.92 41,25 54.60 -12.75 36.63 32.82 8.6 36.82 .8 160 20 AVERAGE 1 5508.00 162,32 ------ ------ 97.63 32.89 B.62 36.827 0.00 6@ 20 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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33
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_Partial_106/53RU _5500MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
700 L 700 PEAK(UNI)
2
523 e 525
350 0
175 174
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 544920 49.75 74.00 -24.25 45.16 3200 6.61 36.82 0.0 340 332 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.68 56.36 68.20 -11.B4 51.72 3284 8.6 36.82 .08 340 332 PEAK 1 5508.00 106.68 ------ ------ 191.99 32.89 .62 36.82 0.08 340 332 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
! s
350 350,
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000KHZ VBW:0.820kHz SWT:Auto + RBH:1000.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.76 39.51 54.60 -14.49 34.89 32.82 8.6 36.82 0.8 340 332 AVERAGE 1 5508.00 99.74 ------ ------ 95.85 32.89 B.62 36.82 0.8 348 332 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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34
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH116_5580MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e B PEAKIINI
525 fonend 525l
350 gs‘glwww"
175 174l
Peak
55 8 M‘F,eq,,e,,m,m,m“‘ e 0 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 549,12 47.95 74.00 -26.05 43.36 32.00 6.61 36.82 0.0 191 380 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546688 43.68 68.20 -19.52 44.05 32.83 B.61 36.82 0.09 191 300 PEAK 1 5380.80 111.72 ------ - 186.99 33.08 B8.63 36.81 0.0 191 380 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5398, 5448, 5404, 5542, 5590 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.92 37.98 54.60 -16.18 33.28 32.82 8.6 36.82 0.8 191 30O AVERAGE 1 5568.00 165.64 ------ ------ 1oe.82 33.08 B8.63 36.81 0.0 191 380 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
075 W
700 ,ﬁw - EEAK, BE(UNI B
52, MM\AW e - 1
3,
17!
Peak Blank
5570 5609, 5648, 5687, 5726, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 574p.84 49.27 ©68.20 -18.93 43.58 3378 8.78 36.79 0.8 191 300 PEAK
TEL : 886-3-327-0868 Page Number : C1-163 of 233
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34

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT20_CH116_5580MHz

ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy O o e T PEAKIINI
525 2 525
s " "
350 5ol M
175 174l
Peak
55 8 M‘F,eq,,e,,m,m,m“‘ e 0 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545704 47.54 74.00 -26.46 42.93 3281 6.62 36.82 0.0 203 3L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546856 47.68 68.20 -28.52 43.04 32.34 8.6 36.82 Q.08 283 31 PEAK 1 5380.00 109.46 ------ ------ lod.p4 33.08 B8.63 36.81 0.0 203 31 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5398, 5448, 5404, 5542, 5590 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.44 37.25 54.80 -16.75 32.63 32.82 8.6 36.82 .08 203 31 AVERAGE 1 5560.00 163.49 ------ ------ 98.67 33.80 B8.63 36.81 @.00 203 31 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-164 of 233
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
o0l
1R
HIE ‘NU
700 MLW PEAK_BE(UNI). B3
7 MJ\"W\M 1
e P s, A I
3,
17!
Peak Blank
5570 5609, 5648, 5687, 5726, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 573419 49.25 68.20 -18.95 43.49 3377 8.78 36.79 0.8 263 31 PEAK
TEL : 886-3-327-0868 Page Number : C1-165 of 233
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Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
7 A L] | ] [ 70— LA L] | | — [
AVG_54 AVG_54
525 525 f
n i A A ity A A N a A xw.rn
30 30
Peak
115 115
Avg
000 9200, 11400, 13600, 15800, 18000 000 9200, 1400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK(UNLT) 3m 9120D-82294 248620 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-02294 248628 VERTICAL
Vode 134 Vode ;34
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11160.00 47.05 74.80 -26.95 52.87 3B.65 1.7 52.75 @91  -- - Pesk 1 11160.09 48.09 74.00 -25.91 53.86 38.67 12.33 52.73 @91  -- - Peak
2 16740.00 46,35 68.20 -21.85 50.76 38,15 15.32 S8.84 @96 -~ -- Pk 1 16740.00 46,59 68.20 -21.61 5L.63 38.14 15,32 58.86 @.96 - -- Peak
TEL : 886-3-327-0868 : C1-166 of 233

FAX: 886-3-327-0855
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Report No. : FR4NO920E

Pol. Horizontal Vertical
! 45Lwel{dﬂu\!!m) i 45Lt}\rel{dﬂu\mn)
1215 125
LK 5
I 00
14.47G 1 5 6 5
515 515
~14.5G
Avg
115 115
1470 1476, 14482, 14488, 145, 14500 1470 1476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site 1 3CHIS-HY Site @ 30HIS-HY
Condition: AVG 54 3n 91200-02294 240620 HIRTZONTAL Condition: AUG 54 3n 91200-2094 249620 VERTICAL
lode 3 lode ;3
! 45Lwel{dﬂu\!!m) i 45Lt}\rel{dﬂu\mn)
1215 125
LK 5
I 00
17G G 54 G54
515 515
~18G
PR P N, W S [T N NN N
Avg
115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 16000
Frequency {MHz) Frequency (MHz)
Site 1 3CHIS-HY Site @ 30HIS-HY
Condition: AVG 54 3n 91200-02294 240620 HIRTZONTAL Condition: AUG 54 3n 91200-2094 249620 VERTICAL
lode 3 lode ;3

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-167 of 233



wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, oA 105,
10! m Wy 10!
75 \N 875
g 'M’WWWM PEAK BE(UN ) (Y e | o T e T LR EAK(A)
. i A e
k) B0k S '
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 572505 6444 68.20 -3.76 5871 3375 8.7 36.79 0.8 187 298 PEAK 1 5708.00 167.84 ------ ------ 182.22 33.68 B8.74 36.80 0.0 187 298 PEAK
4o Level (dBuVim)
1225
105 1
875
70.0
AVG_54
L.
4 T T
R ———
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBM:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5708.00 160.74 ------ ------ 95.09 3371 8.74 36.80 0.8 187 293 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

o Level [dBuVim) 1o Level [dBuVim)
1225 1225
ANE " TS A0E 1
1050ty w\ 10

B7.5 B7.5

o " BEAK B o ele e e W= MTI ——Ln Eak)

o
52! sy L - 52! -,
P i
2 2, PRI s b
17! 17!
Peak
5690 5705, 5720, 5735, 5750. 5765 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-92294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294 248626 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read

Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg

1 572533 66.26 68.20 -1.94 60.53 3375 8.77 36.79 Q.08 200 57 PEAK 1 5708.00 165.83 ------ ------ loe.2l 33.68 B8.74 36.80 0.0 200 57 PEAK

1 oLevel [BuVim)

1225
105 1
875
70.0
AVG_54
L.
36 T 1
P —
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5708.00 160,11 ------ ------ 94.49 33.68 8.74 36.80 0.0 200 57 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-169 of 233
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Pol. Horizontal Vertical
1 HL&\!&I{dB«VJm) 1 HLMI{dBﬂVJm)
1225 1225
875 85
EAK(UNI) EAK(UNI)
7 A L] | ] [ 70— LA L] | | — [
AVG_54 AVG_54
525 7 525 7
e Mgt i e PRI BT - Ml o
30 30
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200, 1400, 13600, 15800, 18000
Frequency (MHz) Frequency {MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK(UNLT) 3m 9120D-82294 248620 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-02294 248620 VERTICAL
Mode 135 Mode 135
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11400.09 46.75 74.80 -27.25 5181 38.98 12.54 57.50 @.92  -- - Pesk 1 11400.09 46.56 74.00 -27.44 5162 38.98 12.4 57.5%0 @.92  -- - Peak
2 17100.00 45.85 68.20 -22.35 50.77 38.86 15,38 9.3 @95 -~ -- Pk 1 17100.00 46.71 68.20 -21.49 5L.56 38.11 15,39 59.30 @95 -~ -- Pk
TEL : 886-3-327-0868 : C1-170 of 233
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Report No. : FR4NO920E

Pol. Horizontal Vertical
! 45Lml{dﬂu\!!ln) i 45Ltz\rel{dﬂn\mn)
1215 125
LK 5
I 00
14.47G W6 5 W6 5
515 = 515 =
~14.5G
%0 30
Avg
115 115
1470 14476, 14482, 14488, 145, 14500 1470 1476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
okt 13 ode 3
! 45Lml{dﬂu\!!ln) i 45Ltz\rel{dﬂn\mn)
1215 125
LK 5
I 00
176G VG54 VG54
515 515
~18G
I R . M N W S e e [ N NP e, S i
Avg
115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 16000
Frequency {MHz) Frequency {MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
okt 13 ode 3

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

1225 1225 ]
105 /‘f\ 105
W.SW \‘I‘y 875
0 WMWM ; P BB I L EauM)
52, u’hm“m‘. M 5.
VTR S, A e s in]
ol eyt
. . . T i i
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5728.85 65.67 68.20 -2.53 59.93 3376 8.77 36.79 oG.e@ 128 43 PEAK 1 5708.80 113.72 ------ ------ les.e4 33.72 875 36.79 6.0 128 43 PEAK

1 oLevel [BuVim)

1225
1
875
70.0
AVG_54
L.
‘_:sw e
[ p———
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBM:@.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 168.43 ------ ------ 182.75 33.72 875 36.79 @.0e 128 43 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-172 of 233
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 A 105
75 W \H‘ 875
700 ! W‘ ] PEAK, BE(UNI) B3 700 T e T L 1§ LN EAK(UNI
R PP W S|
! ALY
0 350 T
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5726.83 65.37 68.20 -2.83 59.64 3375 8.7 36.79 Q.08 359 334 PEAK 1 5708.80 111.57 ------ ------ 185.89 33.72 875 36.79 0.8 339 334 PEAK

1 oLevel [BuVim)

1225
105, 1
875
70.0
AVG_54
L.
350
I e
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBM:@.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 165.79 ------ ------ lee.1l 33.72 B8.75 36.79 0.0 359 334 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-173 of 233
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
" i "
a15¢ \ 875
700 BEAK. B A B3, [t et S I S [ L Lol EABUNI
521 M"""‘,‘Mh I 5!
LA LV PP P ok
4 T U
- - i ‘WWMWW‘MMWM
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.03 65.41 68.20 -2.79 59.68 3375 8.77 36.79 G.e@ 160 44 PEAK 1 5708.00 110.98 ------ ------ 185.30 33.72 875 36.79 0.0 loe 44 PEAK
4o Level (dBuVim)
1225
105 ;
875
70.0
AVG_54
L.
———
350
[ ———
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 165.88 ------ ------ loe.20 33.72 875 36.79 @.00  loe 44 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 8 105
e o
9 MW PEAK_BE(UN).B) 70l T e T ] U LN EAK(UM)
2! Mot 2!
T i ) A ; it it iy
35\" ::sw o Mt U
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 572518 62.85 68.20 -6.15 56.32 3375 8.77 36.79 0.8 375 349 PEAK 1 5708.00 168.66 ------ ------ 182.98 33.72 875 36.79 0.0 375 349 PEAK
4o Level (dBuVim)
1225
105, 1
875
70.0
AVG_54
L.
N
350
e
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBI:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 102,62 ------ ------ 96.94 3372 8.75 36.79 0.8 375 349 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

Report No. : FR4NO920E

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 A 105
815 \“ 875
109 AN A PEA BEQ ) I B T e e e EakL
¥y
5! MWW‘ ilW‘u oy 7 ’
b by " J—o, T
- - ", IMMWMMMWM
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5726.00 65.84 68.20 -3.16 59.31 3375 &8.77 36.79 o@.e@ 160 37 PEAK 1 5708.00 169.52 ------ ------ 183.88 33.78 B8.74 36.80 @.00  lo@ 37 PEAK
4o Level (dBuVim)
1225
105
875
70.0
AVG_54
L.
|
350
I
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
+ RBH:1060.000kHz VBI:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 163.88 ------ ------ 98.23 3371 8.74 36.80 0.8 160 37 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
Aler W/_A.I T Algr
o\
700 W U BEAK. B A B3 [t et I W N e S 1 5 Lf1 EABUNI
52! w“%“ Mol 52!
Wbl ‘. WWMM
T
30 30 ettt
17! E
Peak
5690 5705, 5720, 5735, 5750, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL Condition: PEAK(UNII) 3m 912D-92294 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.48 64.94 68.20 -3.26 59.21 3375 8.7 36.79 0.8 360 341 PEAK 1 5708.00 167.43 ------ ------ 181.78 33.71 B8.74 36.80 0.0 360 341 PEAK
4o Level (dBuVim)
1225
105
875
70.0
AVG_54
L.
|
350
R ————
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBI:.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 99.81 ------ ------ 9416 3371 8.74 36.80 0.8 360 341 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-177 of 233
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH144_5720MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 L iy O o e T e PEAKIINI
528 1 2 525
Lo g R o
350 35‘0-WWM“WM'W'
175 174l
Peak
55 e SOI‘F,QQ,,S,,W mmssw 5 s 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 HORTIONTAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V3000, 008kl SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 542410 46.11 74.00 -27.89 41.53 32.00 B.61 36.83 0.0 157 300 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.32 46.32 68.20 -21.83 41.68 32.34 8.6 36.82 .08 157 380 PEAK 1 5720.00 112,45 ------ - 186.71 33.76 8.77 36.79 @.0@ 157 380 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 248628 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5364.82 36.52 54.60 -17.48 31.98 32.87 8.58 36.83 0.8 157 300 AVERAGE 1 5728.00 165.17 ------ ------ 99.46 3374 B.76 36.79 .80 157  30@ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
1050,
75
700 I UAI-2CH
52. e R Wbyt 1/\M4n bt 1,
3,
17!
Peak Blank
510 5758, 5806, 5854, 5902, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m 91200-02294_240620 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5886.16 49.49 68.20 -18.71 42.98 34.34 §8.94 36.77 0.0@ 157 380 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-179 of 233
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Pol. Vertical Fundamental
" Level (dBuV/m) 4o Level (dBuVim)
1225 128
1
105, J'F.MMDA 105,
815 i 875!
0 B T e N e T I ——Ln AR
52. 5
il - 4 et 5z e A o
3. P AMWM‘M
17. 1
Peak
5350 5426. 502. 5578. 5654, 5730
requency (WHz) 1000 20 300, 4500, 5800, 7000
Frequency (MHz)
Site + @3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 VERTICAL Site -z B3CHIS-Y
- R 1000.000KHz VBI: 3008, 009kHz SNT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg N EEEEEEEE—————.
1 549,56 46.45 74.00 -27.55 41.86 32.00 6.61 36.82 0.0 193 50 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546514 46,75 68.20 -21.45 42,12 31.83 B.61 36.82 @.09 193 50 PEAK 1 5728.80 111.56 ------ ------ 185.85 33.74 876 36.79 0.0 193 50 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 875
0.0 JMJ 70.0
AVG_54
Rl L.
el ] I Sy - w_j M|
-4 by I
17! E
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 240628 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5339.88 36.17 54.60 -17.83 31.54 32.88 &8.58 36.83 @.e@ 193 50 AVERAGE 1 5728.00 165.33 ------ ------ 99.63 3373 8.76 36.79 e.ee 193 50 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

sosamidy

o Mo 1

Peak Blank

510 5758, 5902, 5050

5806, 5854,
Frequency (MHz)

Site + B3CHIS-HY
Condition: U-NII-2C 3m 91200-02294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.46 49.52 68.20 -18.68 43.19 34.28 8.91 36.76 oe.@ 193 50 PEAK

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
1 HLde&NJm) 1 HLWWWWI“)
1225 1225
875 85
EAK(UNI) EAK(UNI)
7 A L] | ] [ 70— LA L] | | — [
AVG_54 AVG_54
525 525 = i
fomarhb g o . i ) IRy — R . h e
30 30
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200, 1400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK(UNLT) 3m 9120D-82294 248620 HORIZONTAL Condition: PEAK(UNIT) 3m 9128D-02294 248628 VERTICAL
Mode i 39 Vode ¢ 39
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm A8 A8 A8 om  deg
1 11449.09 46.60 74.00 -27.40 51.65 38.97 12.55 57.49 @.92  -- - Pesk 1 11440.09 46.44 74.00 -27.56 51.49 38.94 12.56 57.47 @.92  -- - Pesk
2 17160.00 44.56 68.20 -23.64 43.29 .17 1543 9.7 @4 -~ -- Pk 1 17160.00 45.51 68.20 -22.69 50.24 38.17 15.43 9.7 @.%4 -~ - Pesk

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4NO920E

Pol. Horizontal Vertical
! 45Lml{mnmn) i HLmumvnn)
1215 125
T4 15
100 00
14.47G 1 5 6 5
515 515
~14.5G
kil il
Avg
115 115
1470 1476, 14482, 14488, 145, 14500 1470 1476, 14482, 14488, 1494, 14500
Frequency {MHz) Frequency {MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
lode : 3 ode 3
! 45Lml{mnmn) i HLmumvnn)
1215 125
T4 15
100 00
176G VG54 VG54
515 515
~18G
Mwwwwuwwmmﬁ JMWWWVVMMWM_”H
Avg
115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site 1 @CHIS-HY
Condition: AVG 54 n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91290-02294 248620 VERTICAL
lode : 3 ode 3

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. Report No. : FR4N0920E
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_5510MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105 1
87.5 875!
700 1 700 PEAK(UNI)
525 525
350 30
175 174l
Peak
55 i MZ}‘F,QQHSMMNZ,W‘ e 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.18 59.25 74.00 -14.75 54.63 3202 6.62 36.82 0.0 180 37 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5468.26 64.88 68.20 -3.08 60.16 32.30 §.62 36.82 Q.08 180 37 PEAK 1 5518.80 183.27 ------ ------ 98.56 32.91 B8.62 36.82 0.80 le@ 37 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
#—’—'_N_H_"_‘,_.—l"'
350 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5459.26 43.55 54.60 -18.45 38.93 32.82 8.6 36.82 .8 160 37 AVERAGE 1 5518.00 96.67 ------ ------ 91.96 32.91 B.62 36.82 ©.00 6@ 37 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

M
04 L

i
LL1TIY T A .

350

Peak Blank

5490 5545, 5710, 5765

5600. 5655,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-92294 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 573.28 47.52 68.20 -20.68 41.77 3376 8.78 36.79 0.8 160 37 PEAK

TEL : 886-3-327-0868

Page Number : C1-185 of 233
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_5510MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
10540 1050 1
87.5 875!
700 ; 700 PEAK(UNI)
1
525 525
30 - M
175 174l
Peak
55 i MZ}‘F,QQHSMMNZ,W‘ e 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.08 54.89 74.00 -19.11 50.27 3202 B.62 36.82 0.0 480 353 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S468.44 G143 68.20 -6.72 56.B4 32.34 B.62 36.82 0.09 480 353 PEAK 1 5510.00 100,15 ------ --=--- 95.43 3292 8.6 36.82 0.0 400 353 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5459.26 40.76 54.60 -13.24 36.14 32.82 8.6 36.82 Q.08 480 353 AVERAGE 1 5518.80 92.77 ------ ------ 88.85 32.92 B.62 36.82 0.80 460 353 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
875
700 Lq% PEAK. e A, B3,
i,
2 oo bbbt I —
350
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5738.88 46.00 ©8.20 -20.20 42.23 3378 8.78 36.79 Q.08 480 353 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-187 of 233

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
525 7 7 525 7 7
‘ - PR Y v i i "
e bt
350 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode i 40 Vode ;40
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 1l@20.08 46.63 74.00 -27.97 52.82 38.68 12.29 57.87 0.91 - -- PEAK 1 1l@2e.08 46.16 74.00 -27.84 52.15 38.68 12.29 57.87 @.91 - -- PEAK
2 16530.08 46.44 68.20 -21.76 56.44 38.12 15.32 5B.40 0.9 - -- PEAK 1 16530.08 46.85 68.28 -21.35 50.85 38.12 15.32 5B.40 0.9 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Report No. : FR4NO920E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 e e B e S A
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode i 4B lode 40
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G s e | . Do N I
Av
9 115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode i 4B lode 40

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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41

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT40_CH110_5550MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 s iy O o e T e B PEAKINI
525 525
350 30
175 174
Peak
55 . Maa‘;,eque,,c”m,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545494 60.25 74.00 -13.75 55.64 3201 6.62 36.82 0.0 180 39 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.46 60.59 68.20 -7.61 55.95 32.34 B.61 36.82 0.00 180 30 PEAK 1 5350.00 108.43 ------ ------ 1g3.61 3.8 B8.63 36.81 0.0 160 39 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
350 350,
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.68 47.62 54.60 -6.33 43.08 32.82 8.6 36.82 .08 160 39 AVERAGE 1 5558.00 100.97 ------ ------ 96.15 33.8 B.63 36.81 ©.00 6@ 39 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-190 of 233

FAX . 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

1225

105,

boaht fon
AT leﬁ
B7.5)

52, LI 1

350

17!

Peak Blank

5530 5577, 5624, 5671 5718 5765
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-92294 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.99 49.63 68.20 -18.57 43.98 3375 8.77 36.79 oG.e@ 160 39 PEAK

TEL : 886-3-327-0868

Page Number 1 C1-191 of 233
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920E
41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH110_5550MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 !
87.5 875!
00 iy o e VO e PEAKINI
12
525 525
350 B0
175 174
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.12 54.24 74.00 -19.76 49.62 3202 B.62 36.82 0.00 480 353 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.48 56.68 68.20 -11.6 51.97 32.83 B.61 36.82 0.0 480 353 PEAK 1 5550.00 184.07 ------ ------ 99.25 3300 8.63 36.BL 0.8 480 353 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545896 44.31 54.80 -9.69 39.69 32.82 8.6 36.82 Q.08 480 353 AVERAGE 1 5558.00 96.94 ------ ------ 92.12 3380 B.63 36.81 0.80 460 353 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Pol. Vertical

Fundamental

. Level (dBuVim)

St ]

by 1

350

Peak Blank

5530 5517, 5624, 5671, 5718 5765
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-92294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.99 45.68 68.20 -19.52 42.95 3375 8.7 36.79 Q.08 480 353 PEAK

TEL : 886-3-327-0868

Page Number 1 C1-193 of 233
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
52.“ 1 A by b A \l 52.“ 1 v M - A
Mwwm«uwwwﬂ‘ T e o |t iy
30 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 14l Vode i 4l
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11lee.08 46.34 74.00 -27.66 52.29 38.60 12.34 57.80 0.91 - -- PEAK 1 1lle0.08 45.93 74.00 -28.67 51.88 38.60 12.34 57.80 0.91 - -- PEAK
2 16650.08 47.12 68.20 -21.68 51.53 37.95 15.32 5B.64 0.9 - -- PEAK 1 16650.08 47.33 68.20 -20.87 51.74 37.95 15.32 5B.64 0.9 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4NO920E

Pol. Horizontal Vertical
14‘“|L¢z\vtal{|m||\.n|n) 14‘“|Lml{|19||\11|n)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 e T T A
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
lode 4l lode 4l
14‘“|L¢z\vtal{|m||\.n|n) 14‘“|Lml{|19||\11|n)
1225 1225
i5 5
100 00
17.7G AV6_54 NG 54
525 525
-~ 1 8 G e, it e S R ;—F‘MM
30 T iyt 30 - -~ e
Av
9 115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
lode 4l lode 4l

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920E

42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134_5670MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 !
87.5 875!
00 iy O o e T e PEAKINI
525 12 525
bbb ol
350 0
175 174
Peak
55 e 54%‘;,9“,,9,,:”““1,5554‘ . 80 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545234 46.27 74.00 -27.73 4167 3200 B.62 36.82 0.00 180 26 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5463.08 47.51 68.20 -20.69 42.88 32.83 B.61 36.82 0.00 180 26 PEAK 1 5678.80 184.67 ------ ------ 99.27 3349 B.71 36.80 0.80 168 26 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
B 350,
175 175
Avg
5350 5418, 5486, 5554, 5622, 5690 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.45 36.34 54.60 -17.66 31.72 32.82 8.6 36.82 .8 160 26 AVERAGE 1 5678.80 98.31 ------ ------ 92.97 3344 B.70 36.80 .00 6@ 26 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
105 A
N W W
700 Mg PEAK_BE(UNI)_B3|
N‘W’WMMW o
52! i
3,
17!
Peak Blank
5650 5673, 5696, 5719, 5742, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 572533 6428 68.20 -3.92 58.55 3375 8.7 36.79 G.e@ 160 26 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-197 of 233

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 128
105, 105,
875 M a7
0 L) " T e I e IT I ——Ln AR
52! f 2 b j
el 5,
AR bttt — F I ——
3. 2 L WWWWWMW
17. 1
Peak
5350 5418. 5554, 5622. 5690
Frequency (Miz) 1000 0. 3400, 4600, 5800 7000
Frequency (WHz)
Site + @3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3m 9126D-02204 248620 VERTICAL Site -z B3CHIS-Y
- RB4: 102D, 00Bkfz V3000 G0AkH: SHT:Auto Condition: PEAK(UNIT) 3m 9126D-62294 240620 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 5390.12 46.88 74.00 -27.12 42.29 3202 6.60 36.83 0.0 346 4L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5468.66 46.31 ©68.20 -21.89 41.67 32.84 8.62 36.82 0.08 346 341 PEAK 1 5678.00 164,49 ------ ------ 99.15 3344 8.70 36.80 0.0 346 341 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105

1
s i w3
0.0 70.0
AVG_54
Rl M L.
- 1 [ - J M
350 350 o
17! E
Avg
5350 5418, 5486, 5554, 5622, 5690 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.45 35.76 54.60 -18.24 31.14 32.82 8.6 36.82 Q.08 346 341 AVERAGE 1 5678.80 97.12 ------ ------ 9172 3349 8.71 36.80 0.8 346 341 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-198 of 233

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
875 LM
" el PEAK_BE(UNI_ B3
00 T f SCLUR:S
Wm'wmm
52 #onen Mg
3,
17!
Peak Blank
5650 5673, 5696, 5719, 5742, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5726.82 63.54 68.20 -4.66 57.81 3375 &8.77 36.79 0.8 346 4L PEAK
TEL : 886-3-327-0868 Page Number 1 C1-199 of 233

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
55 odotens il 25 i P —-—— Zotel
[ . " | el ot et ey
30 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 142 Vode i 42
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11340.08 46.44 74.00 -27.56 51.67 38.94 12.49 57.58 0.9 - -- PEAK 1 11340.08 46.79 74.00 -27.21 52.82 38.94 12.49 57.38 0.9 - -- PEAK
2 17818.08 46.56 68.20 -21.64 51.79 37.83 15.34 59.35 0.9 - -- PEAK 1 17810.08 46.29 68.20 -20.91 51.52 37.83 15.34 59.35 0.9 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-200 of 233

FAX: 886-3-327-0855
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Report No. : FR4NO920E

Pol. Horizontal Vertical
: HLe\'el{|m||\|mn) : HLevel{dﬂn\lhn)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 e ) 350 — e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 42 lode 42
: HLe\'el{|m||\|mn) : HLevel{dﬂn\lhn)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G %0 ~ - o e T et 350 i I L VT Wit
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 42 lode 42

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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43

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT40_CH142_5710MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 !
87.5 875!
00 iy o e T e PEAKINI
528 11 525
i st e
30 15 ettt e w0
175 174
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 HORTIONTAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V3000, 008kl SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 543778 45.91 74.00 -20.89 41.32 32.00 6.61 36.82 0.00 180 42 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5461.34 45.98 68.20 -22.30 41.28 3282 B.61 36.82 0.09 180 42 PEAK 1 5718.80 185.37 ------ ------ 99.69 3372 B.75 36.79 0.80 168 42 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 g
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 248628 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.82 36.10 54.60 -17.9 31.48 32.82 8.6 36.82 .08 160 42 AVERAGE 1 5718.00 97.73 ------ ------ 92.88 3371 B8.74 36.80 0.00 6@ 42 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-202 of 233

FAX . 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

350

kg ]

Peak Blank

5690 5742, 5808, 5050

5794, 5846,
Frequency (MHz)

Site + B3CHIS-HY
Condition: U-NII-2C 3m 9120D-02294 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.94 49.69 68.20 -18.51 43.36 34.28 8.91 36.76 0.8 160 42 PEAK

TEL : 886-3-327-0868

Page Number 1 C1-203 of 233
FAX : 886-3-327-0855
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Report No. : FR4NO920E

Pol. Vertical Fundamental
oLevel {dBuVim) 4o Level (dBuVim)

1225 125
105, 105, 1
i75 s
o L i T ein B W NNTI LA BN
52. AW"

P bl 2 o shendubpatc s i et | sphii
1%, - WWM o
17. 1

Peak
5350 5426. 501[“”&“’ (HI&)SW& 5654, 5730 i 0, . 500, 5800 0
Frequency (MHz)
Site + @3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 VERTICAL Site -z B3CHIS-Y
- RB: 1000.00kz VEW: 3000 B0dkiz SHT:Auto Condition: PEAK(UNIT) 3n 9122D-02294 240620 VERTICAL
+ RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

db dBuv dB/m  dB  d8  dB  m deg
1 5426.76 47.63 74.00 -26.37 43.85 31.80 8.6l 36.83 @.e@ 370 360

2 546070 44,99 68.20 -23.21 40.35 32.84 8.6 36.82 0.80 370 360 PEAK

d6 dBV dB/m B B A8 om  deg
1 5718.00 161.46 ------ ------ 95.8L 3371 .74 36.80 0.0 370 360 PEAK

. Level (dBuVim)

1225
105
075 MMW
0.0
Rl il
% f —
17!
Avg
5350 5426, 5502, 5578, 5654, 5730
Frequency (MHz)
Site * B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 240628 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

d dBuv dB/m dB dB A8 o deg

1 545298 35.59 54.60 -18.41 30.98 32.81 8.6 36.82 0.8 370 360 AVERAGE

1 oLevel [BuVim)

1225
105
1
875
70.0
AVG_54
L.
e
3, .
350 g
E
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_54 3m 91200-02294 240620 VERTICAL
+ RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5718.80 94.53 ------ ------ 88.88 3371 B8.74 36.80 0.80 378 368 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
75
700 L"‘ VAL
7 ey, ¢ 1
VWW-MJ“MW Iy Fuaar s n
3,
17!
Peak Blank
5690 5742, 5794, 5846, 5808, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m 91200-02294 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.42 49.36 ©68.20 -18.84 43.03 34.20 8.91 36.76 Q.08 370 360 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-205 of 233

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 HLevel{dBile) 1 HLW&I{HBIIVJIH)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
525 7 525 7
" itk Ao \ sl Kb e
ar—— * ¥ | by hpto b ol
30 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 43 Vode ¢ 43
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11420.08 46.40 74.00 -27.60 51.46 38.98 12.54 57.50 0.92 - -- PEAK 1 11420.08 46.60 74.00 -27.40 51.66 38.98 12.54 57.58 0.9 - -- PEAK
2 17130.08 46.73 68.20 -21.47 51.53 38.13 15.41 59.29 0.9 - -- PEAK 1 17130.08 47.57 68.20 -20.63 52.37 38.13 15.41 59.29 0.9 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 A B e A A
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 43 lode 43
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G - S e R PR e T - [T P
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 43 lode 43

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920E
44
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_5530MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
10540 1050 1
A
87.5 875!
700 ” 700 PEAK(UNI)
# 24 T
350 30
175 174
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 543690 63.01 74.00 -10.99 58.43 32.00 6.61 36.83 0.0 100 4L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.97 66.29 68.20 -1.01 6L.65 32.34 B.61 36.82 0.00 180 41 PEAK 1 5530.00 100.65 ------ ------ 95.88 32.97 B.62 36.82 0.80 le@ 41 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
4 AVG_54
52.5 i 52.5 \_'f
350 350,
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHZ VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.24 49.69 54.60 -4.31 45.07 32.82 8.6 36.82 o0.p@ 160 41 AVERAGE 1 5538.00 93.47 ------ ---e-- 88.70 32.97 B.62 36.827 0.00 6@ 41 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
- LAt
i e P
s G|
700 PEAK. e A, B3,
7 At
M%M Wy S
3,
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 573255 47.26 68.20 -20.94 41.58 3377 8.78 36.79 0.8 160 41 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-209 of 233

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920E
44
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_5530MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0)
1
87.5 875!
00 J iy e o e T e B PEAKIINI
1
" Sz blisgy fobibopebitedier
350 350
175 174l
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545736 58.22 74.00 -15.78 53.61 3281 6.62 36.82 0.0 398 357 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S468.58 60.93 68.20 -7.22 56.34 32.34 B.62 36.82 0.0 398 357 PEAK 1 5530.80 93.77 ----on -oooe- 88.95 32.98 8.6 36.8L 0.0 398 357 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 1 52.5
350 350,
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.12 45.23 54.80 -8.77 40.61 32.82 8.6 36.82 0.8 398 357 AVERAGE 1 5538.00 87.57 ------ ------ 82.80 32.97 B.62 36.82 0.80 398 357 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

n7.5fﬂﬂﬂ“ Wml

350

Peak Blank

5490 5545, 5710, 5765

5600. 5655,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTI)_B3 3m 9128D-92294 248628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5765.00 47.41 ©8.20 -20.79 41.58 33.89 8.8 36.79 0.8 398 357 PEAK

TEL : 886-3-327-0868

Page Number 1 C1-211 of 233
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
1) RN Lo [ Tl L Leef] [ AES— H
AVG_54 AVG_54
25 ] M 5 1 i L c Al
. Il g I S AN
30 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 44 Vode ;4
Linit Read At Cable Preamp Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11@60.08 46.68 74.00 -27.92 52.84 38.64 12.32 57.83 0.91 -- PEAK 1 1l@e0.08 46.11 74.00 -27.89 52.67 38.64 12.32 57.83 @.91 - -- PEAK
2 16599.08 46.82 68.20 -21.38 51.38 37.76 15.32 58.51 0.9 -- PEAK 1 16590.08 46.87 68.20 -20.33 51.35 37.76 15.32 58.52 0.9 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-212 of 233
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Report No. : FR4NO920E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
5 ] e P e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 4 lode 44
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 4 lode 44

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-213 of 233



samanas. FCC RADIO TEST REPORT Report No. : FR4N0920E

45

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH122_5610MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 1
875 875!
00 15 e B e e PEAK(UNI)
hislogr
25, a4 523
350 0
175 174
Peak
55 it 5470‘;,9(1,,6,,5”,,‘“1,5530‘ i 5850 1000 20 00, 4600, 5800, 7000
Frequency (MHz)
site @ BICHIS-HY ,
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
. REK: 1090, 000Kz VEi: 3800, B0k SHT:Auto Condition: PEAK(UNIT) 3m 9126D-82294 240620 HORIZONTAL
: REW: 1080.000KHz VEW:300. Ba8kiz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 547.20 61.98 74.00 -12.82 57.39 32.80 8.61 36.82 e.ee 160 33 PEAK Mz dBuV/m dBui/m  dB BV dB/m A8 A8 B om  deg
2 5466.1@ 50.87 68.20 -B.33 55.24 32.83 8.6 36.82 .00 160 33 PE 1 5618.00 164,35 ------ ------ 99.52 3361 B.63 36.81 ©.00 6@ 33 PEAK

+aLevel (dBuVim) + gn LVl (dBuVim)

1225 1225
1050 1050 i
87.5 875
0.0 70.0
. AVG_54
52.5 ! 52.5
350 350
175 175
Avg
5350 5410, 5470, 5530, 5590, 5650 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHZ VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5455.00 49.76 54.60 -4.24 45.15 3281 8.6 36.82 o.p@ 160 33 AVERAGE 1 5618.80 97.43 ------ ------ 92.47 3312 B.65 36.81 ©.00 6@ 33 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-214 of 233



wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
A g
700 Pty PEAK_BE(UNI)_B3|
7 g
3,
17!
Peak Blank
5560 5601, 5642, 5683, 5724, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5727.9 62.52 68.20 -5.68 56.78 3376 &8.77 36.79 0.8 160 33 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-215 of 233

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920E
45
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_5610MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
10540 1050 1
87.5 875!
00 iy e o e T e PEAKINI
1 2
525 525
350 0
175 174l
Peak
55 it wn‘m,,e,,cy :mssan‘ i 5850 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 544540 55.83 74.00 -18.17 5124 32.00 6.61 36.82 0.00 308 354 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S466.48 55.49 68.20 -12.71 50.B6 32.33 B.62 36.82 @.09 388 354 PEAK 1 5610.80 161,14 ~----- ------ 9.18 33.12 8.65 36.81 0.0 308 354 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 | 52.5
350 350,
175 175
Avg
5350 5410, 5470, 5530, 5590, 5650 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5455.00 45.48 54.60 -B.60 40.79 32.81 8.6 36.82 0.8 368 354 AVERAGE 1 5618.80 93.85 ------ ------ 88.89 33.12 B.65 36.81 0.80 308 354 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
Wmf "
700 ANl PEAK_BE(UNI_B3|
”VWMWWH |
ot m
52,
3,
17!
Peak Blank
5560 5601, 5642, 5683, 5724, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5726.26 61.46 68.20 -6.74 55.73 3375 8.7 36.79 Q.08 388 354 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-217 of 233

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
525 ] ‘ 525 i ot
| i . it " Al -~ P o "
30 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 145 Mode 145
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB @ o deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1i2e.08 46.30 74.00 -27.70 51.92 38.74 12.42 57.69 0.91 - -- PEAK 1 11220.08 46.37 74.00 -27.63 51.99 38.74 12.42 57.69 @.91 - -- PEAK
2 16830.08 47.62 68.20 -21.18 51.74 38.81 15.32 59.81 0.9 - -- PEAK 1 16830.08 46.95 68.28 -20.25 51.67 38.81 15.32 59.81 0.9 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
B B ot
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 45 lode 45
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G ul i U R S P . — IR I P
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 45 lode 45

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR4N0920E

46

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH138_5690MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1054 1
87.5 875!
00 iy o e T e PEAKIINI
2
1
525 525
350 30
175 174l
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 HORTIONTAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V3000, 008kl SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545564 53.57 74.00 -20.43 48.96 3201 6.62 36.82 0.0 101 49 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5465.08 56.24 68.20 -11.06 S51.61 32.83 B.61 36.82 @.09 181 49 PEAK 1 5698.80 102.20 ------ ------ 96.74 3354 B.72 36.80 0.80 181 49 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 248628 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHZ VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545488 45.05 54.80 -B.95 40.44 32.81 8.6 36.82 .08 16l 49 AVERAGE 1 5698.80 96.19 ------ ------ 99.73 3354 B8.72 36.80 e.00 lel 49 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-220 of 233

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
wwww
75
0 ik, N2
1
52 WMWW“ -
3,
17!
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m 91200-02294_240620 HORTZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5861.86 57.74 68.20 -18.46 51.35 34.25 8.9 36.76 @.e@  lel 49 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-221 of 233

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR4N0920E

46

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH138_5690MHz

ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 105.0 1
87.5 875!
00 iy e O o e T e B S =1
12
525 o 525
350 30
175 174
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n 91200-02294 240628 VERTICAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V3000, 008kl SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545488 50.46 74.00 -23.54 45.85 3201 6.62 36.82 0.00 400 33 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546514 50.94 68.20 -17.26 46,31 32.83 B.61 36.82 0.0 480 333 PEAK 1 5698.80 10104 ------ ------ 95.55 3354 8.70 36.80 0.8 480 338 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m 9120D-02294 240628 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5447.66 40.59 54.60 -13.41 36.08 32.80 ©8.61 36.82 Q.08 480 333 AVERAGE 1 5698.00 93.98 ------ ------ 88.52 33.54 B.72 36.80 0.80 460 335 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-222 of 233

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR4N0920E

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
- v\”.m YR
i
s "
700 ehamdiy "WNM U-NIL2C]
1
52' WM ARAL
3,
17!
Peak Blank
5650 5710, 5770, 5830, 5800, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m 91200-02294 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.10 55.48 68.20 -12.72 49.15 34.20 8.91 36.76 Q.08 460 335 PEAK
TEL : 886-3-327-0868 Page Number 1 C1-223 of 233

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR4ANO920E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\”ln)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
5 - o ; - ot %5 " i
[ AR Lyl et
350 350
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 146 Vode i 46
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 113te.08 47.62 74.00 -26.98 52.14 38.98 12.52 57.34 0.9 - -- PEAK 1 11380.08 46.82 74.00 -27.18 51.94 38.98 12.52 57.34 0.9 - -- PEAK
2 17670.08 47.26 68.20 -20.94 52.25 38.81 15.37 59.31 0.9 - -- PEAK 1 17670.08 46.80 68.20 -21.49 51.79 38.81 15.37 59.32 0.9 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-224 of 233



wamanae. FCC RADIO TEST REPORT

Report No. : FR4NO920E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
Bt e A St A 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 46 lode 46
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G . [ R - Do I S R
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n 9129D-82254 240620 HORTZONTAL Condition: AVG 54 3n 9120D-82254 240620 VERTICAL
lode 46 lode 46

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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47

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_5570MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0)
1
87.5 875!
00 1 iy e O o e T e B PEAKIINI
“ 5 %uww““
350 B0k
175 174l
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT) B3 3n G120D-92294 249620 KORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K VEi:3000 . 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02294 240620 HORTZONTAL
+ RBH:1000.000kHz VBi:3000. 60ckHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545274 65.01 74.00 -6.99 60.49 3201 6.62 36.82 0.0 107 40 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5462,42 65.04 6B.20 -3.16 60.42 3282 B.61 36.82 0.0 187 40 PEAK 1 5578.80 96.87 ------ ------ 91.25 33.88 B.63 36.81 0.80 167 4@ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
4 AVG_54
52.5 52.5 VLN\/__M_‘
350 350
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294_240620 HORIZONTAL Condition: AVG_54 3m 91200-02294 240620 HORIZONTAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5453.40 50.78 54.80 -3.22 46.17 32.81 8.6 36.82 .08 167 40 AVERAGE 1 5578.80 88.58 ------ ------ 83.68 33.89 B8.63 36.81 @.00 167 4B AVERAGE
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
sy OO Wi
700 \ PEAK. e A, B3,
1
wa A
5 M \..A I
3,
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9128D-02294 249620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.68 56.54 68.20 -11.66 50.81 3375 8.77 36.79 @.e@ 167 4@ PEAK
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47
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_5570MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0)
1
87.5 875!
00 R iy o e T B PEAKIINI
8 523 g
350 30
175 174
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII) B3 3n 9120D-22294 249620 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V3000, 008kt SHT:Auto Condition: PEAK(UNIT) 3m 9126D-02094 240620 VERTICAL
+ RBH:1000.000kHz VBi:3600. 6oekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545648 60.11 74.00 -13.89 55.50 32.81 6.62 36.82 0.0 339 353 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.26 60.63 68.20 -7.57 6.0 32.83 B.62 36.82 @.89 339 353 PEAK 1 5570.80 92.80 ------ ------ 87.95 33.00 8.63 36.8L 0.0 339 353 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
87.5 875 1
0.0 70.0
AVG_54
52.5 7 52.5
350 350
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m 91200-82294 240620 VERTICAL Condition: AVG_54 3m 91200-02294 240620 VERTICAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5456.48 46.16 54.60 -7.84 41.55 3281 8.6 36.82 0.8 339 353 AVERAGE 1 5578.00 83.97 ------ ------ 79.15 3380 B.63 36.81 0.80 339 303 AVERAGE
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
MWW el eyt
700 \ PEAK. e A, B3,
5 rv‘"ﬁpﬂvﬁmﬂmmm
3,
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m 9120D-02294 240628 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.95 52.30 68.20 -15.9 46.57 3375 8.77 36.79 0.8 339 353 PEAK
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Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
(10 R 1 ] —— - 5 1 ] —— H
AVG_54 AVG_54
525 T 7 525 T p Z
| et g A bty by ATl ” i Aty m i
II:II 380!
Peak
115 115
Avg
6900 9120, 1340, 13560, 15780, 18000 6900 9120, 1340, 13560, 15780, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_ 248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294 248628 VERTICAL
Vode 1 47 Vode ;47
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1148.08 46.13 74.00 -27.87 51.97 38.64 12.37 57.76 0.91 - -- PEAK 1 1114008 46.63 74.00 -27.37 52.47 38.64 12.37 57.76 0.91 - -- PEAK
2 16718.08 47.22 68.20 -20.98 51.51 38.19 15.32 58.76 0.9 - -- PEAK 1 16710.08 47.52 68.20 -20.68 51.81 38.19 15.32 58.76 0.9 - -- PEAK
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Pol. Horizontal Vertical
14‘“|L¢z\vtal{|m||\.n|n) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
1 EE 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
lode 47 lode 47
14‘“|L¢z\vtal{|m||\.n|n) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G L | W - e, |
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9126D-02204 248620 HORIZONTAL Condition: AVG 54 3n 9126D-022%4 248620 VERTICAL
lode 47 lode 47

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)

. 0.

50, 50,

60. 60.

Qp| QP|
@ r @ r
I I
a0o—1 wo—1
2
a2 5 " 00 - 5t
4 pifelpi 4
4 3 vl 3 ot
a0 TR P a0 P
Vo W Y ™
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHIS-HY site + B3CHI5-HY
Condition: QP 3m Bilog 41912 & @5_258381 HORIZONTAL Condition: QP 3m Bilog 41912 & @5_250301 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg

1 86.26 22.34 48.80 -17.66 38.73 14.35 1.14 31.85 6.00 - -- Peak 1 33.88 38.32 48.00 -9.68 39.84 22.47 @.73 31.92 6.00 - -- Peak
2 96.93 23.6@ 43.50 -14.9¢ 43.65 15.65 1.20 31.9¢ @.00 - -- Peak 2 94,02 33.9¢ 43.58 -9.60 49.4¢ 15.22 1.18 31.9¢ 0.00 - -- Peak
3 239.52 23.83 46.8@ -22.97 35.84 17.19 1.83 31.83 @.e@ - -~ Peak 3 239.52 22,77 46.88 -23.23 35.58 17.19 1.83 31.83 0.00 - -~ Peak
4 456,87 24.98 46.00 -21.82 30.38 23.88 2.60 31.80 @.00 - -- Peak 4 47426 24.67 46.00 -21.33 30.23 23.67 2,56 3179 0.0 - -- Peak
5 741.e1 23.63 46.80 -17.37 23.86 28.24 3.16 31.63 0.08 - -- Peak 5 754.59 30.07 46.88 -15.93 30.00 28.47 3.19 31.539 0.00 - -- Peak
6 959.26 30.99 46.8@ -15.01 26.72 31.88 3.57 30.3F @.0@ - -- Peak 6 953.44 32.41 46.88 -13.59 28,19 31.89 3.56 30.43 0.00 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700! [ | | 1 700! LT | |
AVG_54 AVG_54
525 525 7
Ahiap Mt by TR i e
15 i T et I 15 loomari e T bl
115 115
Peak
18000 22400, 26800, 31200, 35600, 40000 18000 22400 26800 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) Im BBHA9170_1224 240624 HORIZONTAL Condition: PEAK(UNII) Im BBHA9170_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 26795.66 39.37 68.20 -28.83 54.99 48.12 7.2 53.40 -9.54 - -- PEAK 1 2678138 39.65 68.20 -28.55 55.21 48.17 7.22 53.41 -9.54 - -- PEAK
2 39593.75 47.14 74.00 -26.86 57.98 45.58 9.25 56.85 -9.54 - -- PEAK 1 39593.41 46.36 74.00 -27.64 57.21 45.49 9.25 56.85 -9.54 - -- PEAK
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C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 48 U-NII-3 5.725-5.85 4+3 802.11a 149 5745 6Mbps - -
Mode 49 U-NII-3 5.725-5.85 4+3 802.11a 157 5785 6Mbps - -
Mode 50 U-NII-3 5.725-5.85 4+3 802.11a 165 5825 6Mbps - -
Mode 51 U-NII-3 5.725-5.85 4+3 802.11be EHT20 149 5745 MCSO0 - -
Mode 52 U-NII-3 5.725-5.85 4+3 802.11be EHT20 149 5745 MCSO0 - -
Mode 53 U-NII-3 5.725-5.85 4+3 802.11be EHT20 149 5745 MCSO0 - -
Mode 54 U-NII-3 5.725-5.85 4+3 802.11be EHT20 149 5745 MCSO0 - -
Mode 55 U-NII-3 5.725-5.85 4+3 802.11be EHT20 157 5785 MCSO0 - -
Mode 56 = U-NII-3 | 5.725-5.85 4+3 802.11be EHT20 165 5825 MCSO0 - -
Mode 57 U-NII-3 5.725-5.85 4+3 802.11be EHT20 165 5825 MCSO0 - -
Mode 58 U-NII-3 5.725-5.85 4+3 802.11be EHT20 165 5825 MCSO0 - -
Mode 59 | U-NII-3 | 5.725-5.85 4+3 802.11be EHT20 165 5825 MCSO0 - -
Mode 60 U-NII-3 5.725-5.85 4+3 802.11be EHT40 151 5755 MCSO0 - -
Mode 61 U-NII-3 5.725-5.85 4+3 802.11be EHT40 159 5795 MCSO0 - -
Mode 62 = U-NII-3 | 5.725-5.85 4+3 802.11be EHT80 155 5775 MCSO0 - -
Mode 81 U-NII-3 5.725-5.85 4+3 802.11be EHT80 155 5775 MCSO0 - LF
Mode 82 U-NII-3 5.725-5.85 4+3 802.11be EHT80 155 5775 MCSO0 - SHF
TEL : 886-3-327-0868 Page Number 1 C2-1 of 64
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FCC RADIO TEST REPORT

Report No. : FR4N0920E

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 @ 5651.33 54.37 69.19 -14.82 H Peak Pass - Band Edge

48
802.11a 149 | 17235.00 48.00 68.20 -20.20 H Peak Pass - Harmonic
802.11a 157 | 5939.61 50.59 68.20 -17.61 \% Peak Pass - Band Edge

49
802.11a 157 @ 17355.00 46.70 68.20 -21.50 H Peak Pass - Harmonic
802.11a 165 @ 5928.38 50.31 68.20 -17.89 H Peak Pass - Band Edge

50
802.11a 165 | 17475.00 48.34 68.20 -19.86 \% Peak Pass - Harmonic
802.11be EHT20 149 5651.91 53.65 69.62 -15.97 \% Peak Pass - Band Edge

51
802.11be EHT20 @ 149 | 17235.00 46.94 68.20 -21.26 H Peak Pass - Harmonic
802.11be EHT20 @ 149 5616.24 47.65 68.20 -20.55 H Peak | Pass - Band Edge

52
802.11be EHT20 | 149 - - - - - - - - Harmonic
53 802.11be EHT20 149 5644.66 48.63 68.20 -19.57 H Peak | Pass - Band Edge

TEL : 886-3-327-0868 Page Number 1 C2-2 of 64
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
53 802.11be EHT20 | 149 - - - - - - - - Harmonic
802.11be EHT20 @ 149 | 5636.83 50.78 68.20 -17.42 H Peak Pass - Band Edge
54
802.11be EHT20 | 149 - - - - - - - - Harmonic
802.11be EHT20 @ 157 | 5642.18 51.32 68.20 -16.88 H Peak Pass - Band Edge
55
802.11be EHT20 157 | 17355.00 46.70 68.20 -21.50 H Peak Pass - Harmonic
802.11be EHT20 @ 165 | 5935.63 50.68 68.20 -17.52 \% Peak Pass - Band Edge
56
802.11be EHT20 @165 @ 17475.00 47.67 68.20 -20.53 H Peak Pass - Harmonic
802.11be EHT20 @ 165 | 5930.50 48.32 68.20 -19.88 H Peak Pass - Band Edge
57
802.11be EHT20 | 165 - - - - - - - - Harmonic
802.11be EHT20 @ 165 @ 5934.00 48.44 68.20 -19.76 \% Peak | Pass - Band Edge
58
802.11be EHT20 | 165 - - - - - - - - Harmonic
TEL : 886-3-327-0868 Page Number 1 C2-3 of 64
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT20 @ 165 | 5927.63 49.36 68.20 -18.84 \% Peak Pass - Band Edge
59
802.11be EHT20 | 165 - - - - - - - - Harmonic
802.11be EHT40 @ 151 | 5650.38 62.49 68.48 -5.99 H Peak Pass - Band Edge
60
802.11be EHT40 151 | 17265.00 47.09 68.20 -21.11 H Peak Pass - Harmonic
802.11be EHT40 @ 159 | 5923.19 58.29 69.54 -11.25 \% Peak Pass - Band Edge
61
802.11be EHT40 159 | 17385.00 47.93 68.20 -20.27 H Peak Pass - Harmonic
802.11be EHT80 @ 155 | 5648.83 65.35 68.20 -2.85 \% Peak Pass - Band Edge
62
802.11be EHT80 @ 155 | 17325.00 47.50 68.20 -20.70 H Peak Pass - Harmonic
81 LF 155 97.90 34.44 43.50 -9.06 H Peak Pass - LF
82 SHF 155 | 26643.44 41.34 68.20 -26.86 \% Peak Pass - SHF
TEL : 886-3-327-0868 Page Number 1 C2-4 of 64
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